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FUGRO MIDDLE EAST & PARTNERS LLC

PO Baox 1334

BLOCK TEST - REPORT

FUGRO MIDDLE EAST & PARTNERS LLC

Information provided to the Laboratory

Contrastar Modern House [Al-Madsena Cement Products) Raport Wo : |MCT.TB416-417
Clinnt Ministry of Commearca & Industry Report Dats: 18.10.2017
Conaulfant NP

Project Block Factory

Sampie description B Soild Blocks Sampiing Date 10102017
Eampee ifentilivation NP Samplng Mathod ;NP
Sowme\Bndor Modermn House Sampe Cettificale 1 NP
Leeation Lizuhh Cenificate provided  © MNP
Sampled by Contracior LotNo. ; NP
Sampie trought i by Cantractar Lot Sire : WP

Test method BSB073: Parl 2 1961 Appendd B AMD 4508-84 Sanple size ¢+ (13Me2) 8"

P A At e LIPSO 0ot prvefact 0 Laie

Fage 1ot 1

Laboratory Informatian

Date sample mceived 10102017 FME Project RefNo, - ML1786
Date test siarted 10.10.2017 FME Schedule No.: MGT. 1078416
Date tast comivated 11902097 FME Sampla Mo, ¢ 1712140A5-10
Tast molhods ! Tasted by © 1BM [ SAD
Compressiva Strengtn - B3 6073 : PartZ: 1861 - Appendic B, AMD 4508-84
Diamension - B3 G073 Part 1; 1881, Appendix A, AMD 445284
Test metad varation BE G073 Part1; Appendix A 1881-84 GL A12, A13BAT4
Plote: MM bdeates infarinbsn 201 aookeatin.
Test Result
Sample Ref. | L T H |Max. Load (kN)| Strength (Nimm®)
A 390 | 190 | 188 1713 231
A2 390 | 180 | 188 1688 22.7
A3 390 | 190 | 1848 1738 3.5
ﬁ et 350 | 190 | 188 1ddd 105
H_L Pl A5 3a0 | 190 | 158 1672 21z
: § ) 330 | 140 | 187 1831 220
l £ o AT 300 [ 190 | 187 1310 7.7
E —_ AB 390 | 180 | 188 1671 26
‘,: = Aa 390 | 190 | 188 1484 200
- e
g 5: AlD 3a0 | 100 | 186 1516 205
; } g At 380 | 190 | 186 1570 204
o FXE) =50 | 190 | 185 1494 202
,-i = A13 aan | 190 | 188 1610 217
§ \Average Compressive 213
Specified Comprossive S i .
i

5
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Coarrw

m“‘m&w J TSl

-y 1
..ﬁf‘mm’”s"’; P.%. SAHADEVAN

PO Box 1334

Auwi, Postal Code 112
Sulterste of Oman

T 4968 2460 8583

F +BAE 2458 6769

|aborstory.omanifugrome.com

BLOCK TEST - REPORT

Information providad to the Laboratory

Foaga £ 0 1

Contvactar Modern House (Al-Madeena Coment Products) Feport Mo, MCT.78416-2117

Chant Ministry of Commarce & Industry Raport Date: 1540207

Conzulant NP

Froject Block Factory

Saviige descrptin & Hallow Binsks Samping Date ; 1010 3017

Senipke ientification MNP Samping Method < NP

Sowrcarvendor Meoden Hause Sample Cartfivale @ NP

Locstion Lizukh Cartiffcete provided | NIF

Sampiad by Cantracter LetMe. ¢ NP

Sample brought in by Contractor Lot 8w NP

Test mathod BSE0TA Part? 1081 Appendix B, AMD 420884 Sampte sire 138081 §°
funie: WP il inlarmatig et previded B Lub

Labaratory Information

Data sampia meahved 10.10.2017 FME Project Rsf Mo - MLATES

Dats fest stavied 10.10.2017 FME Scheufe la. * MCT 1078418

Dale test conmHzied 11.40.2017 FME Sampra o, @ 1THZ1481-10

Test methods Tested by - AN/ SAD

Compressve Srength |
Digmansicn |

B5 6073 ; Pard 2. 1881 : Appendu 8, AMD 4508-B4
BS 6073 Part 1 - 1881 Appendix A, ARD 4462-84
B5 8073 Parl i :.ﬁppamlil(h:!ﬁﬂ1-34CL.ﬁ.1.2.,.l\.LS&R.1.4

Nimen PO AR Aetion sl ST

Toat Rosull
SampleRef. | L | T | H |Max. Load (kN Strength (Nmm®}
= B1 390 | 190 | 186 742 W07
i g B2 390 | 190 | 186 794 107
re § B3 3g0 | 190 | 188 1048 141
g & B4 360 | 190 | 186 291 120 |}
]:g BE as0 | 180 | 188 08 12.3
3 = BE 390 | 190 | 188 874 ]
3 50 B7 380 | 190 | 186 899 12,1
P B8 360 | 190 | 168 EET] 126
35~ B a0 | 190 | 185 514 o
L-!‘E\.-: B10 390 | 190 | 188 o0z 122
LS = Bl 580 | 150 | 188 824 E
=~ F Bi2 ago | 190 | 186 896 121
'j B a B3 3g0 | 190 | 186 05 122
==& [average Compressive Strangth (Nimm’) 12.0
1
)
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\ [
lmmmmdﬂrwlmmumvmmlm.
Fugss Grous o ssmpaniss wih nfues fyoughout e word i
—

| % e}
Fage el Ent & Proaaes LU, Commercisl Ragisbation VST, PP vl
e indciion of 48 rapat UGt ba 1 1L s wiften F e Byt
m&mnlmwu-mm»h-#uum ﬁ“&tfnum... -

T .
[ : ged
w

BT, SAHADEVAN

Nl 1 9



e

FUGRO MIDDLE EAST & PARTNERS LLC

FUGRO MIDDLE EAST & PARTNERS LLC =

PO Box 1334
Ruwi, Postal Code 112 PO Box 1334
Sultanate of Oman Ruwi, Postal Code 112
T +068 2450 6593 Sultanate of Oman
F +868 2459 6769 T +968 2450 6583
laboratory.oman@fugrome. com F 4068 2450 6760
Iaboratory.oman @ fugrome.com
COMPRESSIVE ST PAVING BLOCKS — TEST REPORT Fagat art
Infermation provided to the Laboratory: COMPRESSIVE STRENGTH OF CONCRETE Py EPORT Fagad of 1
Conlreclir  ; ALMsding CAment eGOrLG: - MO Information provided to the Laboratory:
i ¢ ANUG Jahn Report Date © 26.40.2017 Conlractar AlMadina Coment Raport No. - MGT.T8554-2147
Conguttant . e Cliant L JUUG John Report Date ' 26,10.2017
Profect i Block Factory Consultant | NP
Sample description Inberiozk Tiles (Quadra) Sampling Date 24.10.2017 (10:30) Frect i RIoRkFactory
Block wark sire &0mm Thickness Sampling Thme . NP Sampla descriplion Interiock Ties (Rectangulary Samysing Date 24,10.2017 (10:30}
Sample idenlification NP Sampling Method = NP Block wark size #0mm Thickness Samypiing Time NP
Source WP Sendar No. NP Sarnple identifieation NP Sampling Method . NP
Locstior Lizukh Tyme of last . NP Source P Sender Mo, NP
Production dafa WP Corour | Grey Locslion Lizikh Type of test NP
Flot Ma. NP Arpa Mo . NP Produchion date MR Colour Gray
Samplac by Cantractar Laf Mo NP Plot No, NP Araa Mo, NP
Sampfe brought in by Caniractar Lot Size MNP Sampled by Contraclor Lat No: NP
Tast methad BSE7IT ALY 1993 Ann ABB Sanpe sine Bomm Sampls brought in by Confractor Lot Size NP
Ne: AP indicates indoanatun nof peovided 1o Lab Tast malhod BSETITPL1 - 1883 Ann AR B Sample aize BOmm

Laboratory Information

Ngtu: K naicmiva frfarmaiion ool provided o Ces

Laboratory Information

Daie received 74.10.2017 FME Froject Ref . L2535
Dale Tesi started 24,10.2017 FME Request ho MCT 10, 78554 Durler recerved 2410207 FME Project Ref | ML2535
Dale Test compleiad 25,10.2017 FME Sampls No. 1TIZBZAT-4 Durter Tl started 24 10,217 FME Reguest Mo MCT 10 78554
Tast Mothod BS 6717 Part 11983 Annx A 8 B Tasted by SAD Dtk Tl eyt 25102017 FIME Sarmple o, 17112820814
Terst Method vanation Mane Verifiod by PT Tasl Mathog : BSETIT: Part 111993 Annx A & B Testod by SAD
Bliock Werk Size GOm thick Tast Mothod vanalion - Nope Vrifiod by T PT
ot KA inebatan iirnation not appbicase Bick Wik Siee Bimm thick
Rasult Mote: KA indbestas infortnacion mot aspiizatic
Sarmgie Plsn ama | Load Failns Stmangmm Sample Pan alme | Load Faile Strengih Result
i fmm”} [l humm® | L fmi®) (ki irmm’ ) Sanipie e Strangth Sarmypie Planarea | Load Faiure Strangh
1712820 16480 9.2 93 e {mm ) (ki) (Wi 3 Kl {mim ] (nimem 'y
17H202-A2 16480 349 ] 170128581 10701 5198 E
1728203 16480 403 51 174126282 1a701 ni4 »
1R A 1540 9128 50 170128283 20000 o2 i
1126264 20000 i) 49

Average Comprossive Strength (based on sverage of 18 specimens), Kinun® © -

{Average Comprassive Strength (based on sverage of 16 specimens), Mimm® : «
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